
satoracing.com

HONDA CBR300R / CBR250R (’14-) 
FRAME SLIDERS
part# H-CBR314FS

R

L

 1. SLIDER PUCK [SDR-L10-85MFJ] (Qty:2)
 2. SLIDER BASE [L]
 3. SLIDER BASE [R]
 4. COLLAR 22-6
 5. COLLAR 24-6
 6. COLLAR 25-6 (Qty:2)
 7. COLLAR 30-10 (BK)
 8. COLLAR 40-10 (BK)
 9. SOCKET HEAD M6×60  (Qty:4)
10. SOCKET HEAD M10×65
11. SOCKET HEAD M10×75
12. SPLIT WASHER M10  (Qty:2)
13. WASHER M10  (Qty:2)

(Replace the engine cover bolt)

(Stock engine bolt)

(Stock engine bolt) 1

1

34

5

7

8

9

10

111213

12

13

2 6
9

9


